For Parts Call 606-678-9623 or 606-561-4983

Expandxit

Attachment System

PARTS LIST

Model Nos. UT15520 and UT15520A

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

’ PRUNER - MODEL NO. UT15520 \

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

PRUNER - MODEL NO. UT15520

PARTS LIST

NO. PART NO. DESCRIPTION QTY.
1 A07591 OIL CAP 1
2 82538 SCREW 4
3 PA01332 OIL TANK COVER ASSEMBLY 1
4 983578-001 OIL COVER GASKET 1
5 PA01487 PICK UP TUBE ASSEMBLY 1
6 983884-001 GEAR HOUSING 1
7 PS05448 SCREW (1/4-20 X 1 in.) 1
8 PS05449 SCREW (10-24 X 1/2 in.) 1
9 983887-001 PINION ASSEMBLY 1
10 PS04873 RETAINING RING 1
11 PA01335B LOWER DRIVE SHAFT ASSEMBLY 1
12 PS02155 HANGER CAP 1
13 PA01334B INTERMEDIATE DRIVESHAFT ASSEMBLY 1
14 07255 STRAP HANGER 1
15 983886-001 GEAR ASSEMBLY 1
16 PS04872 RETAINING RING 1
17 PS04540 WORM GEAR 1
18 PS04551 OIL PUMP HOUSING 1
19 PS01605 TRUSS HEAD SCREW 2
20 PS04556 SPROCKET 1
21 04939A CUPPED WASHER 1
22 08981 E-RING 1
23 PA01333 BAR CLAMP ASSEMBLY 1
24 81196 HEX NUT (5/16-18) 1
25 06842 GUIDE BAR ADJUSTMENT PIN 1
26 69599 RETAINING RING 1
27 PS04974 GUIDE BAR PLATE 1
28 06844 GUIDE BAR ADJUSTMENT SCREW 1
29 983606-001 SCABBARD 1
30 UP08687 GUIDE BAR 1
31 PS04554 BAR PAD PLATE 1
32 PS04552 OIL PUMP CAM PIN 1
33 PS04548 GEAR AND PLUNGER 1
34 983888-001 OIL PUMP SEAL 1
35 UP08688 CHAIN 1
36 983608-001 WARNING LABEL 1
37 944701 HARNESS 1
38 09207 COMBINATION WRENCH 1
39 PS05170 8 oz. BOTTLE OF OIL 1
PS04565 OPERATOR’S MANUAL 1
PS04565R REPAIR SHEET 1

9-03

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

EXPAND-IT PRUNER — MODEL NO. UT15520A

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

EXPAND-IT PRUNER — MODEL NO. UT15520A

PARTS LIST

NO. PART NO. DESCRIPTION QTYy.
1 A07591 OIL CAP 1
2 82538 SCREW 4
3 PA01332 OIL TANK COVER ASSEMBLY 1
4 983578-001 OIL COVER GASKET 1
5 PA01487 PICK UP TUBE ASSEMBLY 1
6 983884-001 GEAR HOUSING 1
7 PS05448 SCREW (1/4-20 X 1 in.) 1
8 PS05449 SCREW (10-24 X 1/2in.) 1
9 983887-001 PINION ASSEMBLY 1
10 PS04873 RETAINING RING 1
11 PA01335C LOWER DRIVE SHAFT ASSEMBLY 1
12 PS02155 HANGER CAP 1
13 PA01334C INTERMEDIATE DRIVESHAFT ASSEMBLY 1
14 07255 STRAP HANGER 1
15 983886-001 GEAR ASSEMBLY 1
16 PS04872 RETAINING RING 1
17 PS04540 WORM GEAR 1
18 PS04551 OIL PUMP HOUSING 1
19 PS01605 TRUSS HEAD SCREW 2
20 PS04556 SPROCKET 1
21 04939A CUPPED WASHER 1
22 08981 E-RING 1
23 PA01333 BAR CLAMP ASSEMBLY 1
24 81196 HEX NUT (5/16-18) 1
25 06842 GUIDE BAR ADJUSTMENT PIN 1
26 69599 RETAINING RING 1
27 PS04974 GUIDE BAR PLATE 1
28 06844 GUIDE BAR ADJUSTMENT SCREW 1
29 983606-001 SCABBARD 1
30 UP08687 GUIDE BAR 1
31 PS04554 BAR PAD PLATE 1
32 PS04552 OIL PUMP CAM PIN 1
33 PS04548 GEAR AND PLUNGER 1
34 983888-001 OIL PUMP SEAL 1
35 UP08688 CHAIN 1
36 983608-001 WARNING LABEL 1
37 944701 HARNESS 1
38 09207 COMBINATION WRENCH 1
39 983877-001 8 0z. BOTTLE OF OIL 1
983000-218 OPERATOR’S MANUAL 1
983000-218R REPAIR SHEET 1

9-03

WWW.mymowerparts.com




